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MATAWAY
OVERSEEDER

TRANSPORTING

TRANSPORTING

The unit may be transported under it's own
power.  With the lift lever up and the clutch
control disengaged, start the engine and
compress and hold the operator presence lever.
Engage only the drive transmission clutch by
pushing the clutch control forward without
pulling the reel control lever back.  Set the
throttle to the operator's desired walking speed.

The unit may be loaded into the back of a truck
or trailer using a gradual sloped ramp and
operating the unit in the same manner as stated
previously.

Use adequate lifting device and/or assistance
when loading and unloading unit. If loading
by ramp, be sure ramp is properly supported.

Keep hands and feet from underneath the
unit while operating or ramp loading the unit.
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MATAWAY
OVERSEEDER

SPECIFICATIONS

SPECIFICATIONS

Front axle........................... ... 3/4" (19 mm) diameter
                         mounted in self-aligning ball bearings
Rear axle................................ 3/4" (19 mm) diameter
                                                    welded to pivot arms

Blades..........................High carbon steel (hardened)

Chassis...............................3/16" (5 mm) formed and
                                                        welded steel plate

Clutch................................Belt tightener type for reel
                                                        and forward travel

Controls...............................Throttle control, lift lever
                           combined drive and reel clutch lever

Depth Adjustment.........................Micrometer screw

Depth of Cut...................................Up to 1/4" (6 mm)

Dimensions:
Width..........................................................36" (91cm)
Height...........................44" (112cm) including handle
Length..........................53" (135cm) including handle
Wheelbase...........................................16 1/2" (42cm)
Width of cut..........................................19" (483 mm)

Net Weight.........425 lbs. (195 Kg) with 547553 Reel

Gear Case........................................22 to 1 reduction

Speed...246 ft./min.(74m/min.) at 3200 engine r.p.m.

Drive............"A" section belt from engine to gear box
 No. 40 sealed roller chain from gearbox to front axle
 Matched set of 3, V section belts from engine to reel

Engine.................Model No. CH11T, 11 H.P.  Kohler
      Kohler specification number PS - 1630. Governor
     set at 3200 r.p.m. (no load). Engine displacement
                           is 24.3 cu. in. (398 cc) and develops
          20.2 ft.-lbs. (27.4 N·m) of torque at 2000 r.p.m.

Hopper Capacity...............0.83 cu. ft. (0.0235 cu. m)

Reduction.....................................Engine to reel - 1:1
                                               Engine to wheels - 36:1

Reel.......................................Quick change mounting
         Rotation in opposite direction of forward motion

Seed Density.......................Adjustable for seed type

Seed Flow Control.....seed dispensed automatically
      when unit is lowered, stops when reel is raised.

Seed Spacing.................seed rows 2" (50mm) apart

Reel Speed...............................................3200 r.p.m.

Wheels...............Front; 4.10/3.50 - 4, pneumatic tires
                                                                  chain driven
                             Rear; 4.10/3.50 - 4 pneumatic tires
               free wheeling on self-aligning ball bearings.
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PARTS SECTION

PARTS
SECTION
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MATAWAY
OVERSEEDERFIGURE 1

CHASSIS
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ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE 1

CHASSIS

1-1 64006-03 WASHER, 3/8 HELICAL LCK 3
1-2 64123-82 BOLT-HEX 3/8-16X2-1/2 1
1-3 64123-107 BLT-HEX 5/16-18X7/8 4
1-4 64151-15 5/16-18 HEX NUT CNTRLCK 2
1-5 64164-19 KEY WOODRUFF.19X.75 #9 3
1-6 64001-2 NUT-JAM 3/8-24 4
1-7 64123-50 BOLT-HEX 3/8-16X1 2
1-8 306555 SCREW, 5/6-18 X 5/8 11
1-9 64025-05 NUT-3/8-16 HEX 1
1-10 64123-104 BLT-HEX 5/16-18X2-3/4 2
1-11 64018-9 BLT-CRG 5/16-18X3/4 G5 4
1-12 64025-02 NUT-HEX 5/16-18 2
1-13 306956 COTTER PIN 6
1-14 841261 SPROCKET, 16T 1/2P BLK 1
1-15 516825 GUARD 1
1-16 516944 HUB 2
1-17 517226 BRG,SLV .33 .50 .20 IRON 2
1-18 517348 SPROCKET 1
1-19 517641 SCRW,SPCL.38-16 1.75 HX 1
1-20 518506 SPRING 2
1-21 519038 BUSHING 2
1-22 519039 LEVER 2
1-23 519040 HOOK, UPPER RIGHT 1
1-24 519041 HOOK, UPPER LEFT 1
1-25 519042 NUT 2
1-26 519043 CLAMP, ROD LOWER 2
1-27 519045 CLAMP, REEL 2
1-28 519057 PLATE 1
1-29 519059 SHAFT,FRONT 1
1-30 519874 RACE,INNER 1
1-31 522714 SCRAPER, WHEEL 2
1-32 524508 LINK, LIFT 4
1-33 547743 STOP, BELT 1
1-34 548962 HOUSING,BEARING 4
1-35 521856 BEARING,BALL 2
1-36 521857 COLLAR,BRG LOCKING 2
1-37 540195 FRAME 1

(INCLUDES ITEM 38)

1-38 548224 FITTING,GREASE 1/4 SPC 4
1-39 540236 ARM, LEFT 1
1-40 540237 ARM, RIGHT 1
1-41 4124194 WHEEL, 4.10/3.50-4 2PLY 2

INCLUDES ITEMS 42-47)

1-42 306320 NUT-5/16-24 4
1-43 64006-02 LOCKWSHR-HELICAL 5/16 4
1-44 306861 SCRW,.31-24.625 YS HX 4
1-45 548123 BEARING, WHEEL 2
1-46 548543 TIRE-4.10/3.50-4, 2 PLY 1
1-47 548546 TUBE 1

1-48 4124197 WHEEL ASSY 2
(INCLUDES ITEMS 42-44, 47, 49 & 50)

1-49 517332 RIM 1
1-50 523264 TIRE 1
1-51 64141-6 NUT, 5/16-18 4
1-52 64144-02 SNAP RING 3/4 2
1-53 807443 FTG, GREASE 45D.25-28 1
1-54 64151-18 NUT, HEX 2
1-55 547634 WEIGHT AY 1
1-56 523477 CHAIN,SEALED ROLLER 1

(INCLUDES 522122 LINK CONNECTOR)

1-57 521845 BEARING,NEEDLE 1
1-58 64163-55 WASHER .328X.75X14 GA 2
1-59 64163-61 WSHR .81X.406X16GA 13
1-60 548201 SETSCREW, 5/16-18 X 5/16 6
1-61 64144-03 SNAP RING 7/8" 2
1-62 548456 PIN,CLEVIS.438 1.25 YS 4
1-63 548477 WASHER 4
1-64 64141-4 NUT-WLF 3/8-16 2
1-65 64123-87 BOLT-HEX 3/8-16X1-3/4 2
1-66 4124319 LABEL-FRONT, MATAWAY 1
1-67 524544 DECAL,REEL HEIGHT ADJ. 1
1-68 869081 DECAL,DANGER 1
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MATAWAY
OVERSEEDERFIGURE 2

HANDLE ASSEMBLY
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ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE 2

HANDLE ASSEMBLY

2-1 64163-55 WASHER .328X.75X14 GA 6
2-2 111898 CLAMP,CABLE 1
2-3 120052 LOCKWASHER 3
2-4 64006-05 LOCKWSHR-HELICAL 1/2 2
2-5 64001-10 NUT-HEX JAM 7/16-20 1
2-6 64123-89 BOLT-HEX 1/4-20X3/4 1
2-7 304636 COTTER PIN, 12 x 1.12 YS 1
2-8 64123-107 BLT-HEX 5/16-18X7/8 2
2-9 64006-02 LOCKWSHR-HELICAL 5/16 2
2-10 64164-19 KEY WOODRUFF.19X.75 #9 5
2-11 64025-01 NUT-1/4-20 HEX 6
2-12 306391 SCRW,#10-32.31 YS 2
2-13 64006-01 LOCKWSHR-1/4 HELICAL 6
2-14 306401 SCREW, MACHINE-RNDHD 1
2-15 64123-68 BOLT-HEX 5/16-18X1 2
2-16 306531 NUT, 10-24 YS HEX 2
2-17 64025-02 NUT-HEX 5/16-18 2
2-18 306956 COTTER PIN 1
2-19 64163-55 WASHER .328X.75X14 GA 1
2-20 64163-03 WSHR-.256X.62X18GA. 6
2-21 64123-73 BLT-HEX 1/2-13X1 2
2-22 65286-4A TIE,CABLE 11-5/8 BLACK 2
2-23 515838 ROD, CONTROL 1
2-24 516855 SHAFT 1
2-25 516859 LEVER, ADJUSTING 1
2-26 516972 BRACE 2
2-27 521679 BUSHING 2
2-28 548456 PIN,CLEVIS.438 1.25 YS 1
2-29 524490 MOUNT,SWITCH (PLATED) 1
2-30 524493 ARM,PIVOT 1
2-31 524513 ARM, LIFT 2
2-32 524526 BRACKET, LIFT HANDLE 1
2-33 524578 BUSHING, .328X.63X.6 2
2-34 540242 HANDLE AY 1
2-35 540243 CONTROL AY,THROTTLE 1
2-36 540245 CONTROL AY,KILL SWITCH 1
2-37 540265 WIRE AY, 7.5" 1
2-38 540266 WIRE AY, 75" 1
2-39 540272 COVER, CNTRL W/DECALS 1
2-40 2702291.2 HANDLE AY 1
2-41 2702111 HANDLE AY,LOCKING PLTD 1
2-42 2702295.2 ARM AY,FRAME LIFT 2
2-43 546321 SCREW AY, ADJUST PLTD 1
2-44 548201 SETSCREW, 5/16-18 X 5/16 3
2-45 548204 SSCRW,.38-16.38 BS NH 2
2-46 548507 CLEVIS 1
2-47 548518 HAND GRIP 2
2-48 64141-4 NUT-WLF 3/8-16 2
2-49 548905 SCREW, .38-16 1.00 YS 4
2-50 800024 SCRW,.25-20 1.50 YS 1

2-51 800026 SCREW, .25-20.75 YS 4
2-52 64151-17 LOCKNUT, HEX 1
2-53 64151-15 5/16-18 HEX NUT CNTRLCK 2
2-54 819195 TSCRW,#8-18.50 YS 2
2-55 800896 TSCRW,.190-24.75 YS 1
2-56 805421 SPRING,EXTENSION 1
2-57 806800 SWITCH,STOP LIGHT 1
2-58 813840 CLIP 1
2-59 814585 BUSHING 1
2-60 820529 SPACER (PLATING) 1
2-61 826190 TUBING, CONVOLUTED 50'A/R
2-62 826633 PIN,CLEVIS.31 2.38 ZS 1
2-63 524496 DECAL,CONTROL DRIVE 1
2-64 524497 DECAL,CONTROL REEL 1
2-65 00903491 DECAL, OPERATING INSTR 1
2-66 524547 DECAL,WARN-HEARING 1
2-67 524564 DECAL,THROTTLE 1
2-68 64123-100 BOLT-3/8-16X2-1/4 HEX 2
2-69 522638 BUSHING, PIVOT 2
2-70 524517 PLATE, MOUNTING 2
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MATAWAY
OVERSEEDERFIGURE 3

CLUTCH ASSEMBLY AND CONTROL
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ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE 3

CLUTCH ASSEMBLY AND CONTROL

3-1 64006-03 WASHER, 3/8 HELICAL LCK 5
3-2 64163-55 WASHER .328X.75X14 GA 3
3-3 64001-10 NUT-HEX JAM 7/16-20 1
3-4 64123-89 BOLT-HEX 1/4-20X3/4 1
3-5 64123-82 BOLT-HEX 3/8-16X2-1/2 2
3-6 304363 PIN, COTTER 1/8X1-1/8 1
3-7 64025-04 NUT-3/8-24 HEX 1
3-8 64123-107 BLT-HEX 5/16-18X7/8 1
3-9 64025-01 NUT-1/4-20 HEX 3
3-10 64006-01 LCKWSHER-1/4 HELICAL 3
3-11 64123-50 BOLT-HEX 3/8-16X1 3
3-12 64123-69 BOLT-5/16-18X1-1/2 HEX 2
3-13 306531 NUT, 10-24 YS HEX 2
3-14 64025-05 NUT-3/8-16 HEX 4
3-15 64123-100 BOLT-3/8-16X2-1/4 HEX 1
3-16 64025-02 NUT-HEX 5/16-18 1
3-17 306956 COTTER PIN 2
3-18 64163-03 WSHR-.256X.62X18GA. 3
3-19 64163-67 WASHER-.516X1X12GA 1
3-20 516544 BUSHING (PLATING) 1
3-21 517226 BRG,SLV .33 .50 .20 IRON 1
3-22 2701258 SPRING, TSN 1.0X3.62X14 1
3-23 518487 SPRING 1
3-24 522882 PULLEY,IDLER 1
3-25 522604 BRACKET, HANDLE 1
3-26 523508 GUIDE, BELT 2
3-27 524507 NUT,SSPCL.312-18 Z HX 2
3-28 524509 LINK (PLATING) 1
3-29 524560 RETAINER,SPRING 1
3-30 524561 ROD, CONTROL 1
3-31 524565 CAM,CONTROL (PLATED) 1
3-32 524576 TRIGGER,LOCKING PLTD 1
3-33 524577 BUSHING,.328X.63X.41 2
3-34 524579 CABLE,CONTROL 1
3-35 524585 HANDLE, CONTROL 1
3-36 524591 COVER,VINYL 1
3-37 540241 ARM AY 1
3-38 540246 PIVOT 1
3-39 540247 IDLER ARM 1
3-40 540270 BRACKET 1
3-41 540271 LEVER AY,CONTROL PLTD 1
3-42 822474 SPACER 1
3-43 64163-61 WSHR .81X.406X16GA 5
3-44 548171 KNOB 1
3-45 548224 FITTING,GREASE 1/4 SPCL 2
3-46 548456 PIN,CLEVIS.438 1.25 YS 1
3-47 548507 CLEVIS 1
3-48 64141-6 NUT, 5/16-18 2
3-49 548942 PULLEY, PLAIN FLAT 3.25 1
3-50 800026 SCREW, .25-20.75 YS PR 2

3-51 64151-15 5/16-18 HEX NUT CNTRLCK 1
3-52 800177 SCRW,.31-18.75 YS PR 1
3-53 64151-18 NUT, HEX 1
3-54 800492 CAPSCREW,HEX 2
3-55 64268-02 NUT-FL NYLN LCK 5/16-18 2
3-56 64262-006 BLT-FLG HD 5/16-18 X 3/4 1
3-57 800883 SCRW,.38-24 2.25 YS HX 1
3-58 805421 SPRING,EXTENSION 1
3-59 830005 PIN,CLEVIS.308 1.69 PS 1
3-60 809183 WSHR,.25.75.10 YS FLAT 2
3-61 64163-34 WSHR.256/.267X1X11GA 1
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MATAWAY
OVERSEEDERFIGURE 4
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ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE  4

ENGINE AND DRIVE ASSEMBLY

4-1 111898 CLAMP,CABLE 1
4-2 120052 LOCKWASHER 1
4-3 64006-03 WASHER, 3/8 HELICAL LCK 6
4-4 64123-50 BOLT-HEX 3/8-16X1 2
4-5 64152-06 10-24X1/2 MACH SCREW 1
4-6 306531 NUT, 10-24 YS HEX 1
4-7 64123-100 BOLT-3/8-16X2-1/4 HEX 4
4-8 64164-25 KEY-1/4X7/8 #807 2
4-9 515390 WASHR,.39 1.25.19 FLAT 4
4-10 515755 CLIP 1
4-11 516892 PULLEY, REEL BELT 1
4-12 517101 PULLEY,3 IN. DIA BLK 1
4-13 517123 SHAFT 1
4-14 520574 KEY,.25 X.25 X 2.50 PS 1
4-15 544068 PILLOW BLOCK COMPLETE 1

(INCLUDES ITEMS 16, 17, 18 & 30)

4-16 547835 PILLOW BLOCK AY 1
(INCLUDES ITEMS 17 & 30)

4-17 521856 BEARING,BALL 1
4-18 521857 COLLAR,BRG LOCKING 1
4-19 547755 COUPLING 1

(INCLUDES ITEMS 20 & 21)

4-20 330748 SCRW,.31-18 1.00 BS HS 2
4-21 548183 LWSHR,.31.09 HI-COLLAR 2
4-22 547759 BELT,DRIVE, SET OF 3 1
4-23 64163-61 WSHR .81X.406X16GA 2
4-24 548201 SETSCREW, 5/16-18 X 5/16 6
4-25 548204 SSCRW,.38-16.38 BS NH 2
4-26 548403 V-BELT 1
4-27 800400 NIPPLE,.38-18NPT 5.0 GS 1
4-28 800401 CAP,.38-18NPT GS PIPE 1
4-29 838790 SPACER, ENG MNT PLTD 4
4-30 519809 PILLOW BLOCK 1
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MATAWAY
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ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE 5

TRANSMISSION

5-1 64006-03 WASHER, 3/8 HELICAL LCK 4
5-2 64123-50 BOLT-HEX 3/8-16X1 2
5-3 64025-05 NUT-3/8-16 HEX 2
5-4 524536 GUIDE,BELT (PLATING) 1
5-5 2702128.2 TRANSMISSION AY 1

(INCLUDES ITEMS 6-26)

5-6 516700 SPACER 2
5-7 516724 GEAR 1
5-8 517137 PULLEY,4" DIA "A" SIZE 1
5-9 517226 BRG,SLV .33 .50 .20 IRON 2
5-10 517342 SPROCKET 1
5-11 518820 SHAFT, OUTPUT 1
5-12 518826 SHAFT, INPUT 1
5-13 518827 GEAR 1
5-14 522638 CASE, GEAR 2
5-15 523515 BRACKET, MOUNTING 1
5-16 546708 GEAR AY,IDLER 56T/20T 2

(INCLUDES ITEM 17)

5-17 515511 BUSHING 2
5-18 548119 BRG,BALL.75 1.62.31 "OP" 4
5-19 548201 SETSCREW, 5/16-18 X 5/16 2
5-20 548204 SSCRW,.38-16.38 BS 1
5-21 548274 OIL SEAL 2
5-22 548324 RING,EXT RET.691ID.042T 2
5-23 548369 KEY, WOODRUFF.19 X.62 4
5-24 548911 NUT,.31-18 YS HSF 6
5-25 548958 SCREW, .31-18 3.50 YS HX 6
5-26 800120 PLUG,.38-18NPT PS SQ HD 2
5-27 64163-61 WSHR .81X.406X16GA 4
5-28 551094 SCREW, 3/8X1-3/4 2
5-29 316909 SCREW, 5/16-18X4-1/2 2

(ITEM 5 INCLUDES A QUANTITY OF (6)
ITEM 25 (2) OF THESE SCREWS WILL
BE REPLACED BY ITEM 29)
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ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE 6

GUARDS

6-1 112050 TSCRW,.25-20.62 YS HW 7
6-2 64006-06 LCKWSHER-HELICAL 7/16 2
6-3 64006-01 LCKWSHER-1/4 HELICAL 3
6-4 64163-55 WASHER .328X.75X14 GA 2
6-5 64163-03 WSHR-.256X.62X18GA. 3
6-6 64123-84 BLT-HEX 7/16-14X1-1/2 2
6-7 540279 GUARD, OVERSEEDER 1
6-8 522982 SPACER (PLATING) 1
6-9 540278 GUARD, W/DECALS 1
6-10 524568 DECAL,OP INST 1
6-11 840697 DECAL,WARNING HANDS 1
6-12 4124320 LABEL-SIDE, MATAWAY RH 1
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MATAWAY
OVERSEEDERFIGURE 7

HOPPER DRIVE

TRANSMISSION
HARDWARE

 1 

 3

 4

 5

 6 

 7

 8
 9

 10 
 11

 12 

 13

 14

 15

 16

 17
 18

 19  20

 21

 22

 23
 24

 25
 26

 27

 28

 29
 1 

 2

 10

 1

 11
 30



41

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE 7

HOPPER DRIVE

7-1 64163-55 WASHER .328X.75X14 GA 3
7-2 64006-03 WASHER, 3/8 HELICAL LCK 1
7-3 64006-02 LCKWSHER-HELICAL 5/16 1
7-4 64140-3 COTTER PIN-3/32X3/4 1
7-5 64123-69 BOLT-5/16-18X1-1/2 HEX 1
7-6 64025-05 NUT-3/8-16 HEX 1
7-7 64025-02 NUT-HEX 5/16-18 1
7-8 64163-61 WSHR .81X.406X16GA 1
7-9 64123-88 BOLT, 3/8-16X2-3/4 HEX 1
7-10 64163-67 WASHER-.516X1X12GA 2
7-11 518487 SPRING 2
7-12 521031 BUSHING 1
7-13 521032 IDLER 1
7-14 522606 ROD - CONTROL (PLATING) 1
7-15 522613 ARM, IDLER 1
7-16 522614 PULLEY, SPROCKET 1
7-17 522653 BUSHING 1
7-18 522882 PULLEY,IDLER 1
7-19 547746 BRACKET, SPROCKET 1
7-20 547754 BRACKET, MOUNTING 1

(INCLUDES ITEMS 21-26)

7-21 64006-03 WASHER, 3/8 HELICAL LCK 1
7-22 64025-05 NUT-3/8-16 HEX 1
7-23 64123-100 BOLT-3/8-16X2-1/4 HEX 1
7-24 515390 WASHR,.39 1.25.19 YS FLAT1
7-25 523516 NUT,SPECIAL 1
7-26 523517 BUSHING 1
7-27 548190 PIN,HAIR.69 1.88.09 YS 1
7-28 64151-15 5/16-18 HEX NUT CNTRLCK 1
7-29 822474 SPACER 2
7-30 522902 BRACKET 1
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MATAWAY
OVERSEEDERFIGURE 8
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ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE 8

HOPPER FRAME

8-1 64163-55 WASHER .328X.75X14 GA 1
8-2 822529 PIN,HAIR.44 2.00.13 YS 1
8-3 64006-02 LCKWSHER-HELICAL 5/16 5
8-4 64123-68 BOLT-HEX 5/16-18X1 4
8-5 64123-61 BLT-HEX 5/16-18X1-3/4 1
8-6 64025-02 NUT-HEX 5/16-18 9
8-7 516544 BUSHING (PLATING) 1
8-8 517226 BRG,SLV .33 .50 .20 IRON 1
8-9 522634 SPRING 1
8-10 522656 STUD (PLATED) 1
8-11 522657 BUSHING (PLATING) 1
8-12 522659 LEVER,CONTROL 1
8-13 524569 PIN (PLATED) 1
8-14 522691 SUPPORT,ARM PIVOT 1
8-15 524514 SPRING, EX 1.14X6.64x21 1
8-16 524571 SUPPORT, HOPPER LH 1
8-17 524572 SUPPORT, HOPPER RH 1
8-18 545958 YOKE AY, CONTROL 1
8-19 64163-61 WSHR .81X.406X16GA 2
8-20 548190 PIN,HAIR.69 1.88.09 YS 1
8-21 548902 SCRW,.31-18 1.00 YS HSF 4
8-22 64141-6 NUT, 5/16-18 4
8-23 64151-15 5/16-18 HEX NUT CNTRLCK 1
8-24 806725 PIN,ROD CONNECTING 1
8-25 64163-29 WASHER-21/64 X 1 X 11GA 1
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MATAWAY
OVERSEEDERFIGURE 9

HOPPER AND DISC ASSEMBLY
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ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE 9

HOPPER AND DISC ASSEMBLY

9-1 103960 WASHER, .75 1.50.13 FLAT 2
9-2 112050 TSCRW,.25-20.62 YS HW 4
9-3 64163-55 WASHER .328X.75X14 GA 2
9-4 64123-07 BOLT, 1/4-20X1-1/2 HEX 20
9-5 64006-02 LCKWSHER-HELICAL 5/16 4
9-6 64140-3 COTTER PIN-3/32X3/4 2
9-7 64123-68 BOLT-HEX 5/16-18X1 4
9-8 64163-61 WSHR .81X.406X16GA 2
9-9 307665 NUT,.75-16 YS HX JAM 2
9-10 65286-4A TIE,CABLE 11-5/8 BLACK 1
9-11 522607 COLLAR,LOCKING 2
9-12 522632 TUBE 10
9-13 522633 V-BELT 1
9-14 522652 COLLAR (PLATING) 2
9-15 522662 PULLEY,6.50 DIA. 1
9-16 522678 SPACER,DISC END, LEFT 1
9-17 522679 SPACER,DISC END, RIGHT 1
9-18 522680 SHAFT,DISC 1
9-19 522682 SPACER,DISC 9
9-20 522684 DISC,BLADE 10
9-21 522688 BLADE,SCRAPER PLATED 10
9-22 522689 FLANGETTE,TWO BOLT 4
9-23 522690 BEARING 2
9-24 522700 PLATE,RETAINER PLATED 2
9-25 523493 CLIP,HOSE 10
9-26 545938 SUPPORT AY 1
9-27 2702280.2 SUPPORT AY,END LH 1
9-28 545990 PANEL, TUBE HOLDER 1
9-29 547648 ROD AY,ADJUSTING 1

(INCLUDES ITEMS 30-33)

9-30 306405 WASHER, 3/8" 2
9-31 518510 SPRING 1
9-32 523342 CONNECTOR,ROD PLATED 1
9-33 64151-18 NUT, HEX 1
9-34 548190 PIN,HAIR.69 1.88.09 YS 4
9-35 64044-1 SCREW-SET 1/4-20X1/4 2
9-36 64139-08 BOLT-5/16-18X3/4 WLF 8
9-37 548848 SPRING,COMPRESSION 20
9-38 64141-2 NUT-WLF 1/4-20 4
9-39 64141-6 NUT, 5/16-18 8
9-40 64151-17 LOCKNUT, HEX 20
9-41 826633 PIN,CLEVIS.31 2.38 ZS 2
9-42 4124321 LABEL-SIDE, OVERSDR RH 1
9-43 4124322 LABEL-SIDE, OVERSDR LH 1
9-44 4124323 LABEL-FRONT, OVERSDR 1
9-45 522834 DECAL,OP INST OVERSDR 1

* FOR HOPPER PARTS OR DEALER
INFORMATION CONTACT:
GANDY CO.
528 GANDRUD ROAD
OWATONA, MN USA 550060
REFER TO THEIR MODEL NUMBER 09086877
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MATAWAY
OVERSEEDERFIGURE 10

REEL

DIRECTION OF
ROTATION
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ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

MATAWAY
OVERSEEDER FIGURE 10

REEL

10-1 516903 SPACER, .500 (12.7mm) 1
10-2 516904 SPACER, .700 (18mm) 1
10-3 521857 COLLAR,BRG LOCKING 1
10-4 522835 SPACER, 1.925 (50mm) 9
10-5 523293 BLADE 10
10-6 544287 BLOCK AY,PILLOW 1

(INCLUDES ITEM 7)

10-7 548354 RING, INTERNAL RETAIN 1
10-8 547778 NUT, REEL 1

(INCLUDES ITEMS 9 & 10)

10-9 548181 LOCKWASHER, 1/4" 1
10-10 800583 SCREW, 1/4-20X1 1
10-11 545640 PILLOW BLOCK AY 1

(INCLUDES ITEM 12)

10-12 548101 BEARING 1
(INCLUDES ITEMS 13 & 14

10-13 521856 BEARING,BALL 1
10-14 521857 COLLAR,BRG LOCKING 1
10-15 545967 SHAFT, COMPLETE 1

(INCLUDES ITEMS 16-20)

10-16 306367 KEY, WOODRUFF 1
10-17 522542 SHAFT 1
10-18 522543 PULLEY 1
10-19 522545 RING,RETAINING 1
10-20 820484 WASHER, FLAT 3

(USE ITEM 20 AS REQUIRED SO ITEM 1
DOES NOT CONTACT THE HEX SHAFT
WHEN TIGHTENED)

10-21* 547553 REEL , COMPLETE 1
(INCLUDES ITEMS 1-20)

* NOT ILLUSTRATED



BOB-CAT  BROUWER  BUNTON  CUSHMAN  RYAN  STEINER

Equipment from Jacobsen, a Textron company,
is built to exacting standards ensured by
ISO 9001 and ISO 14001 registration at all our
manufacturing locations.
A worldwide dealer network and factory-trained
technicians backed by Textron Parts Xpress
provide reliable, high-quality product support.


